SImpllcllll

PARTS CATALOG

21* WALK-BEHIND
ROTARY MOWERS

MFR’'S.
' NOI

679 PUSH MOWER
680 SELF PROPELLED
681 ELECTRIC START

1971 PRODUCTION YEAR

~ “SER. FORM - P13A

SIMPLICITY MANUFACTURING COMPANY, INC.




CATCHER ASSEMBLY

- >
3 berphonds kish 1%

>

P I L e

[ — 3 e lartind o~
8
&4

P;]Zf: Pﬁg Quan. Description
1 171648 1 Chute Ass'y.
2 171644 1 Baffle
3 718055 1 Nut-Speed
4 715040 1 Screw, Thumb 1/4" - 20 N.C. x 5/8” Lg.
5 108853 1 Guard, Bag
6 705021 1 Screw, Cap, Hex. 1/4"-20N.C. x 1" Lqg.
7 719006 2 Washer, Plain 1/4" Std.
8 154026 1 Washer
9 720003 1 Washer, Lock 1/4”

10 717005 1 Nut, Hex. - Full 1/4” - 20 N.C.

11 108786 1 Rod, Support, Bag

12 8161045 1 Clip, Hairpin

13 - 172903 1 Bag Ass'y.

14 108818 1 Guard, Bag

15 719002 1 Washer, Plain 5/16" Std.

16 720001 1 Washer, Lock 5/16”

17 717001 1 Nut, Hex. - Full 5/16" - 18 N.C.




ELECTRIC START - 217

ORDER BY PART NUMBER AND DESCRIPTION

Ref.

Part

Quan.

No. No. Req'd. Description
1 170014 1 Battery Support Ass’y.
2 715067 2 Screw, Thread Forming 1/4" - 20 N.C. x 3/8" 1g.
3 170046 1 Charger, Battery
4 170302 1 Mounting Panel, Switch
5 122201 1 Switch, Key
6 721509 1 Washer, Lock 9/16"" Internal Tooth
7 170300 1 Harness Ass'y.
8 108852 1 Battery Ass'y.
9 108811 1 Clamp, Cable
10 108812 3 Clamp, Cable, Handle
11 108813 1 Film, “Simpli-Start”
12 108814 1 Film, Ignition
13 715067 4 Screw, Thread Forming 1/4"” - 20 N.C. x 3/8"' lg.
14 122203 1 Key & Ring Ass'y.
15 122235 1 Nut, Hex. - Special
16 108745 1 Handle, Upper
17 170013 1 Housing - 21"




PUSH MOWER - 21"

33 97

'ORDER BY PART NUMBER AND DESCRIPTION




PUSH MOWER - 21"

Ref. Part Quan.
No. No. Req’d. Description
1 170013 1 Housing - 21" )
2 172009 1 Bracket Ass'y. - L.H.
3 715124 2 Screw, Thread Forming 1/4" - 20 N.C. x 3/8" lq.
4 172011 1 Bracket Ass'y. - R.H.
5 108721 1 Plate & Tube Ass'y.
6 108766 2 Bolt, Shoulder, Hex
7 717510 2 Nut, Hex. - Full, Lock 3/8” -16 N.C.
8 170135 2 Bolt, Rear Wheel
9 717510 2 Nut, Hex. - Full, Lock 3/8" - 16 N.C.
10 719002 1 Washer, Plain 5/16" Std.
11 108638 1 Adjuster, Height, Rear
12 105184 1 Spacer, Height Adj.
13 170264 1 Spring, Height Adj. .
14 172109 2 Wheel - 10" - Rear
15 170156 2 Cap, Hub
16 108712 2 Washer, Wave
18 108745 1 Handle, Upper
19 108793 1 Tubing, Handle
20 719006 2 Washer, Plain 1/4'' Std.
21 108656 1 Handle, Lower
22 108821 2 Eyelet, Handle
23 108778 2 Bolt, Curved Hd. 5/16" - 18 N.C.x 1-3/4"" Lg.
24 108848 2 Nut, Wing
25 108727 1 Latch, Handle
26 108834 2 Bolt, Latch, Handle
27 108835 1 Nut, Latch, Handle
28 717511 1 Nut, Hex. - Full, Lock 5/16” -18 N.C.
29 108640 2 Plate, Adjusting
30 108639 2 Adjuster, Height, Front
31 108641 - 2 Spring, Height Adj.
32 8161045 2 Clip, Hair Pin
33 108711 2 Bolt, Shoulder, Hex.
34 705011 2 Screw, Cap, Hex. 3/8” -16 N.C.x5/8" lg.
35 108697 2 Nut, Pilot, Twin
36 108764 2 Bolt, Front Wheel
37 170153 2 Wheel - 6" - Front
38 170155 2 Cap, Hub
39 108712 4 Washer, Wave
41 171645 1 Plate, Cover
42 108699 1 Nut, Speed, Special
43 715040 1 Thumb Screw 1/4” - 20 N.C. x 5/8" lq.
44 172429 2 Screw, Special
45 171651 2 Spring
46 717513 2 Nut, Lock, Full 1/4"” -20 N.C.
47 715105 3 Screw, Thread Forming 3/8" -16 N.C.x 1" lg.
48 1 Engine - 3-1/2 H.P.
49 108777 1 Ring, Support
50 729004 4 Pop Rivet, Ring )
51 725002 1 Key, Woodruff No. 6-5/32" x 5/8" Dia.
52 108716 1 Adapter, Blade
53 108704 1 Stiffener, Blade
54 108700 1 Blade - 21"
55 715027 1 Screw, Cap, Hex. 3/8" -24 N.F. x1-1/2" Ig. SAE Grade 8
56 715107 2 Bolt, Blade to Adpt. 5/16" -18 N.C. x 1" lg. SAE Crade 5
57 108760 1 Shroud Ass'y. :
58 108759 1 Shroud ‘
59 108763 1 Hinge
60 724601 4 Rivet, Oval Hd. 3/16" Dia. x 5/16"" Iq.
61 715101 - 4 Screw, Thread Forming No. 12-24 x 1/2" Ig.
62 172679 1 Film, Simplicity
63 108773 1 Film, Throttle Control
64 108779 1 Film, Instruction
65 170488 1 Film, Numeral, Engine
66 171751 1 Plate-I.D. No.
67 172980 1 Decal, Safety Stds.
69 717530 2 Jam-End, Hex.




SELF PROPELLED MOWER — 21"
& ELECTRIC START

928
Wi QZ«J

ORDER BY PART NUMBER AND DESCRIPTION




SELF PROPELLED MOWER - 21"
& ELECTRIC START

Ref. Part Quan.
No. No. Req’d. Description
1 108772 1 Film, Simplicity
2 108773 1 Film, Throttle Control -
3 108774 1 Film, Caution
4 715101 4 Screw, Thread Forming No. 12-24 x 1-1/2" 1g.
5 108759 1 Shroud
6 724601 4 Rivet, Oval Hd. 3/16" Dia. x 5/16" lg.
7 108763 1 Hinge '
8 108760 1 Shroud Ass'y.
9 729004 4 Pop Rivet, Ring
10 108777 1 Ring, Support
*10 170297 1 Ring, Support
11 ' 1 Engine - 3-1/2 H.P.
12 170488 1 Film, Numeral, Engine
13 108766 2 Bolt, Shoulder, Hex.
14 108778 2 Bolt, Curved Hd. 5/16” - 18 N.C. x 1-3/4" lq.
15 108821 2 Eyelet, Handle
16 108656 1 Handle, Lower
17 108793 1 Tubing, Handle
18 108745 1 Handle, Upper
19 719006 2 Washer, Plain 1/4”" Std.
20 108848 2 Nut, Wing
21 717530 2 Nut, Jam-End, Hex.
22 108727 1 Latch, Handle
23 108835 1 Nut, Latch, Handle
24 717511 1 Nut, Hex. - Full, Lock 5/16” -18 N.C.
25 8161045 2 Clip, Hair Pin
26 108783 2 Cap, Hub
27 108764 2 Bolt, Front Wheel
28 108712 2 Washer, Wave
29 108827 2 Housing, Seal
30 108819 "4 Seal
31 108702 2 Wheel - 6" - Front
32 108820 2 Housing, Seal
33 108711 2 Bolt, Shoulder, Hex.
34 108641 2 Spring, Height Adj.
35 108639 2 Adjuster, Height, Front
36 705011 2 Screw, Cap, Hex. 3/8" -16 N.C. x 5/8"" 1g.
37 108640 2 Plate, Adjusting
38 108697 2 Nut, Pilot, Twin
39 . 717513 2 Nut, Lock, Full 1/4"” - 20 N.C.
40 171651 2 Spring
41 172429 2 Screw, Special
42 171645 1 Plate, Cover .
43 715040 1 Thumb Screw 1/4” - 20 N.C. x 5/8" 1g.
44 715124 2 Screw, Thread Forming 1/4” - 20 N.C. x 3/8" Ig.
45 725002 1 Key, Woodruff No. 6 -5/32"” x 5/8" Dia.
46 108716 1 Adapter, Blade
47 108700 1 Blade - 21"
48 715027 1 Screw, Cap, Hex 3/8" -24 N.F. x 1-1/2” 1g. SAE Grade 8
49 715107 2 Bolt, Blade to Adapt. 5/16" - 18 N.C. x 1" 1g. SAE Grade 5
50 108704 i Stiffener, Blade
51 108699 1 Nut, Speed, Special
52 715105 3 Screw, Thread Forming 3/8” -16 N.C.x 1" lq.
53 172763 1 Film, Latch

*10 Electric Start Models Only




SELF PROPELLED MOWER — 21" {cont'd.)

. o

i
42—%6 45\

4';\?@ @ /47

4 45/94

gl—-—58 ORDER BY PART NUMBER AND DESCRIPTION




SELF PROPELLED MOWER — 21" (cont'd.)

Ref. Part Quan.
No. No. Req'd. Description
1 108783 2 Cap, Hub
2 108765 2 Bolt, Rear Wheel
3 108712 2 Washer, Wave
4 108820 2 Housing, Seal
5 108819 4 Seal, Housing
6 108701 2 Wheel - 10" Rear
7 108827 2 Housing, Seal
8 108800 1 Film, Handle
9 108734 2 Bolt, Shoulder, Handle
10 108657 1 Handle, Engaging
11 717530 2 Nut, Hex. - Full, Lock, Jam 5/16"-18 N.C.
12 108756 1 Anchor - Engaging Rod - R.H.
13 . 108776 1 Spring, Rod Ret. - R.H.
14 108757 1 Stop Handle
15 108755 1 Anchor - Engaging Rod - L.H.
16 718050 1 Nut, Flange, Lock 5/16" - 18 N.C.
17 719006 2 Washer, Plain 1/4"" Std.
18 108791 1 Spring, Rod Ret. - L.H.
19 108812 1 Clip
20 108670 2 Rod, Engaging, Upper
21 108775 2 Turnbuckle :
22 718048 2 Nut, Hex. - Full No. 10-24, Left Hand Thread
23 717023 2 Nut, Hex. - Full No. 10-24
24 108669 2 Rod, Engaging, Lower
25 718050 2 Nut, Flange, Lock 5/16"" - 18 N.C.
26 713502 2 Screw, Set 5/16" - 18 N.C. x 1/4" 1q.
27 108664 2 Driver, Wheel
28 171893 1 Bracket Ass’y. - R.H.
29 171891 1 Bracket Ass’y. - L.H.
30 108636 1 Plate & Tube Ass'y.
31 108630 1 Bellcrank - R.H.
32 108667 2 Bearing & Retainer Ass'y.
33 108696 4 Seal, Grease
34 8301042 2 Collar, Set
35 713502 2 Screw, Set, 5/16" -18 N.C.x 1/4" lq.
36 713502 1 Screw, Set, 5/16"” - 18 N.C. x 1/4"" 1q.
37 108666 1 Shaft, Driver, Wheel
38 722016 2 Pin, Cotter 3/32" Dia. x 5/8"" lg.
39 108736 1 Bellcrank - L.H.
40 108688 1 Pulley, Drive
41 108823 1 Shaft & Pulley Ass'y.
42 108732 1 Belt, Drive
43 715085 1 Screw, Thread Forming 1/4” - 20 N.C. x 3/4" lq.
44 108730 2 Pulley Ass'y., idler
45 108731 2 Bearing, Idler
.46 718049 1 Nut, Flange, Lock 1/4" - 20 N.C.
47 108729 1 Spring, Torsion, Idler
48 108693 1 U-Bolt, Idler
49 715067 2 Screw, Thread Forming 1/4” - 20 N.C. x 3/8"" 1g.
50 108698 1 Ring - “E" Type
51 108694 1 Bracket, Idler, Support
52 172763 1 Film, Latch
53 170013 1 Housing - 21"
54 725007 1 Key, Woodruff No. 5 -1/8" x 5/8" Dia.
55 108689 1 Pulley, Engine
56 713502 1 Screw, Set 5/16" - 18 N.C. x 1/4" 1.
57 108703 1. Cover, Drive, Lower
58 715101 1 Screw, Cover No. 12 - 24 x 1/2" 1q.
59 715124 4 Screw, Thread Forming 1/4" - 20 N.C. x 3/8” lq.
60 108841 1 Deflector, Oil
61 717510 2 Nut, Hex. - Full, Lock 3/8"" - 16 N.C.
62 719002 1 Washer, Plain 5/16" Std. '
63 108638 1 Adjuster, Height, Rear
64 105184 1 Spacer, Height Adj.
65 170264 1 Spring, Height Adj.
66 108672 2 Pulley Idler
67 108838 1 Spring, Rod













